
MONITORING AND RESEARCH 

DEPARTMENT 

REPORT NO. 14-30 
 

SHORTCUT BIOLOGICAL NITROGEN REMOVAL METHODOLOGIES:  

MAINSTREAM PARTIAL NITRITATION/DEAMMONIFICATION AND 

NITRITATION/DENITRITATION:   

 

A LITERATURE REVIEW 

September 2014 



 

Monitoring and Research Department 

Thomas C. Granato, Director  September 2014 

SHORTCUT BIOLOGICAL NITROGEN REMOVAL METHODOLOGIES:  MAINSTREAM 

PARTIAL NITRITATION/DEAMMONIFICATION AND NITRITATION/DENITRITATION:   

 

A LITERATURE REVIEW 

 

 

By 

 

 

Fenghua Yang 

Senior Environmental Research Scientist 

 

Joseph A. Kozak 

Supervising Environmental Research Scientist 

 

Heng Zhang 

Assistant Director of Monitoring and Research 

Environmental Monitoring and Research Division  
[...]
 3  Nitrogen Processing Rate for Ammonia-Oxidizing Bacteria 

and Nitrite-Oxidizing Bacteria as Observed at Blue Plains 

and Consistent with Data Reported by Strass and Hampton 

Road Sanitary District (Stinson et al., 2013) 

 12 

 4  Sequencing Batch Reactor Cycle for the Mainstream De-

ammonification Bench Scale Pilot Test Done at the Blue 

Plains Wastewater Treatment Plant (Water Environment Re-

search Foundation, 2012) 

 14 

 5  Seeding Volumes from the Sidestream Demon to Mainstream 

(Cubic Meters per Day) Sequencing Batch Reactor Cycle for 

Pilot Test Done at the Blue Plains Wastewater Treatment 

Plant (Water Environment Research Foundation, 2012) 

 15 

 6  Two-Stage Pilot Study Process Flow Diagram for Main-

stream Nitritation and Denitritation Pilot Test Conducted by 

the Hampton Road Sanitation District (Regmi et al., 2013) 

 17 

 7  Ammonia Versus Nitrite/Nitrate Controller Depicting Aero-

bic Duration Controller Receiving Ammonia Nitrogen (WTW 

Ammonium Ion Selective Electrode, Germany), Nitrite and 

Nitrate Nitrogen (S::Can Spectro::Yser, Austria) Signals and 

Dissolved Oxygen Controller Receiving Dissolved Oxygen 

(Hach LDO, USA) Signal – for Mainstream Nitrita-

tion/Denitritation Pilot Test Done at the Hampton Road 

Sanitation District (Regmi et al., 2013) 

 19 

 8  Step-Feed Activated Sludge Process Configuration at the 

Changqi Water Reclamation Plant (from Cao et al., 2013) 

 21 



LIST OF FIGURES (Continued) 

v 

v
 

Figure 

No. 

                

Page 

     

 9  Schematic for Option 1 – Anaerobic + Nitritation/Denitrita-

tion Through Modulating Aeration + Integrated Fixed Film 

Activated Sludge + Reaeration for Shortcut Biological Nitro-

gen Removal Process 

 27 

10  Schematic for Option 2 – Step-Feed Shortcut Biological Ni-

trogen Removal Process 

 29 

11  Egan Water Reclamation Plant Step Feed Biological Nitrogen 

Removal as Process Pilot Study – Proposed Tank Conversion 

Schematic 

 30 

12  Schematic for Option 3 – Two Stage System for Shortcut 

Biological Nitrogen Removal Process 

 32 

13  Schematic for Option 4 – Other Options for Reducing Energy 

Consumption 

 34 

 

 

 



 

vi 

DISCLAIMER 

Mention of proprietary equipment and chemicals in this report does not constitute en-

dorsement by the Metropolitan Water Reclamation District of Greater Chicago. 

 



 

1 

INTRODUCTION 

In 2012, the District initiated a strategic plan to achieve energy neutrality in ten years’ 

time.  As such, two mainstream shortcut biological nitrogen (N) removal (SCBNR) strategies, 

partial nitritation/deammonification and nitritation/denitritation, were selected for evaluation as 

part of this initiative due to their energy savings with respect to N removal in the mainstream 

process.  The benefits of SCBNR through nitritation/denitritation by suppressing the growth of 

nitrite-oxidizing bacteria (NOB) have long been known (Turk and Mavinic, 1986) for cost-ef-

fective biological N removal (BNR).  The discovery of the deammonification process by Mulder 

et al. (1995) and later identification of ANAMMOX bacteria by Strous et al. (1999), which are 

capable of transforming ammonium to N gas with nitrite (NO2), has made SCBNR through par-

tial nitritation/deammonification by the suppression of NOB even more attractive.  Partial deni-

tritation/deammonification, which relies on ammonia (NH3) oxidizing bacteria (AOB) to par-

tially convert NH3 to NO2 and ANAMMOX bacteria to convert the remaining NH3 and NO2 to N 

gas (N2), has emerged as an innovative and efficient SCBNR alternative.  Partial denitritation/de-

ammonification has successfully been implemented in over 50 sidestream treatment facilities 

(Neethling et al., 2012).  The District will have its first sidestream partial nitritation/deammonifi-

cation moving bed biofilm reactor (MBBR) system, ANITA™ Mox, online at the Egan WRP in 

2014. 

Following the success of sidestream shortcut N removal systems, there has been great in-

terest in mainstream application.  Table 1 lists all bench-, pilot- and full-scale implementations of 

mainstream partial nitritation/deammonification and nitritation/denitritation identified during our 

literature review.  These implementations have thus far provided promising results to support the 

concept of mainstream nitritation/denitritation and/or partial nitritation/deammonification.  Ac-

cording to the Interim Annual Report from the Water Environmental Research Federation 

(WERF) under Project INFR6R11 funded by the United States Environmental Protection 

Agency (USEPA) through Assistance Agreement No. 83419205, mainstream deammonification 

is a promising new treatment concept that has the potential to revolutionize the way in which 

BNR is achieved at wastewater treatment facilities.  Its success represents a paradigm shift for 

the industry, offering the opportunity for sustainable wastewater treatment, energy-neutral or 

even energy-positive facilities, and dramatic reductions in treatment costs, which has widespread 

environmental, economic, and societal benefits.  It should be noted that though the report uses 

the term mainstream “deammonification,” it actually refers to both partial denitritation/deam-

monification and nitritation/denitritation as discussed in this literature review.  For existing 

mainstream systems, the microorganisms for nitritation/denitritation and partial nitritation/deam-

monification are often found to coexist (Stinson et al., 2013, and Cao et al., 2013). 

The WERF study and the experiences of other researchers around the world have pro-

vided a clearer understanding of the fundamental issues discussed herein that must be overcome 

to apply and ultimately optimize mainstream partial nitritation/deammonification and nitritation/

denitritation.  Various solutions and mitigation approaches to those issues have been developed, 

but all focus on operating strategies to achieve and improve upon four process objectives:  (1) 

growth and retention of AOB; (2) growth and retention of a robust ANAMMOX population; (3) 

suppression or management of the ordinary heterotrophic organism (OHO) population; and (4) 

suppression of the NOB population.  Objective 4 is the most critical and challenging step,  



TABLE 1:  MAINSTREAM PARTIAL NITRITATION/DEAMMONIFICATION AND NITRITATION/DENITRITATION PILOT- 

AND FULL-SCALE APPLICATIONS* 

2
 

Facility or Researcher Strategies Utilized Location Year Scale 

      

Blue Plains AWTP Intermittent aeration + sidestream bioaugmentation for 

deammonification. 

Washington, DC 2010 Pilot Scale 

Strass WWTP Carousel type aeration tank provide a DO-range of 0.00 – 

0.55 mg/L along the flow path + Bioaugmentation from 

side stream + cyclone for ANAMMOX retention for 

deammonification. 

Austria 2011–

present 

Full-Scale 

Demonstration 

Glarnerland WWTP HRAS + Cyclone for ANAMMOX retention for 

deammonification. 

Switzerland 2012–

present 

Full-Scale 

Demonstration 

Chesapeake-Elizabeth 

Treatment Plant 

HRAS + Suspended Growth using Nitritation/

Denitritation using AVN control + Biofilm ANAMMOX 

Polishing 

Hampton Road 

Sanitation 

District, Virginia 

2012–

present 

Pilot Scale 

Changqi WRP Nitritation/Denitritation and Partial Nitritation/

deammonification by step-feed BNR operation. 

Singapore 2011–2013 Full Scale – 

211 MGD 

Veolia Water CEPT and MBBR with sidestream bioaugmentation for 

deammonification 

Paris, France Started in 

Nov, 2013 

Pilot Scale 

Veolia Water Primary + HRAS + IFAS with sidestream 

bioaugmentation for deammonification 

Sweden Started in 

Aug, 2013 

Pilot Scale 

Veolia Water UASB+ HRAS + MBBR with sidestream 

bioaugmentation for deammonification 

Emirates, Middle 

East 

Started in 

June, 2013 

Pilot Scale 



TABLE 1 (Continued):  MAINSTREAM PARTIAL NITRITATION/DEAMMONIFICATION AND NITRITATION/

DENITRITATION PILOT- AND FULL-SCALE APPLICATIONS* 

3
 

Facility or Researcher Strategies Utilized Location Year Scale 

      

Beijing University of 

Technology 

Nitritation/Denitritation using SBR Beijing, China 2012 Pilot scale 

LabMet Nitritation/Denitritation using RBC Ghent Univ, 

Belgium 

2012 Pilot scale 

Delft Technical University/

Paqus/WSHD 

1-stage granular ANAMMOX for deammonification Netherlands NA Pilot scale 

Biofilter Laboratory-scale single-step N removal biological filter 

with oxygen supply control 

Inha Univ, Korea 

& Stanford Univ, 

USA et al. 

2012 Bench scale 

*Information from this table covered both pilot and full scale implementations identified during literature review (see References). 

Note:  AVN = Ammonia vs. NOx control. 

BNR = Biological nutrient removal. 

CEPT = Chemically enhanced primary treatment. 

DO = Dissolved oxygen. 

HRAS = High-rate activated sludge process. 

IFAS = Integrated fixed-film activated sludge. 

MBBR = Moving-bed biofilm reactor. 

RBC = Rotating biological contactor. 

SBR = Sequencing batch reactor. 

UASB = Upflow anaerobic sludge blanket reactor. 

WSHD  = Hollandse Delta Water Board. 

NA = Not applicable. 



 

4 

because the low effluent NH3-N concentration requirements, low operating temperatures, and 

higher influent carbon:nitrogen (C:N) ratio often observed in mainstream processes are not well 

suited for suppression of NOB. 

In light of this, the Monitoring and Research (M&R) Department initiated this SCBNR 

study to understand how these two SCBNR methodologies can best be applied to the District’s 

facilities and tie into our future enhanced biological phosphorus (P) removal (EBPR) processes.  

This literature review includes: 

1. Background, including the fundamentals of the two SCBNR methodologies, 

key process considerations, and challenges. 

2. Strategies or recipes developed based on the two SCBNR methodologies for 

successful mainstream implementation. 

3. Existing successful SCBNR processes and implementations. 

4. The District’s challenges and options of implementing SCBNR. 

5. Summary and future steps. 



 

5 

BACKGROUND 

There are three common methodologies for total N (TN) removal in wastewater treat-

ment.  Figure 1 illustrates the fundamentals of these methodologies:  traditional nitrification/de-

nitrification, nitritation/denitritation, and partial nitritation/deammonification.  Conventional NH3 

removal from wastewater through nitrification (NH3 converted to NO2, then to nitrate [NO3]) and 

denitrification (NO3 converted to NO2, then to N2) is a proven and stable technology.  However, 

the process is costly, owing to the use of alkalinity and extensive aeration energy for the nitrifi-

cation process for NH3 removal, and often external C needs for the denitrification process.  

Moving from nitrification/denitrification to the other two SCBNR methodologies offers many 

benefits in terms of C requirement reduction, energy requirements, and greenhouse gas emissions 

(Stinson et al., 2013; Kartal et al., 2010; Peng et al., 2006). 

Nitritation/denitritation is the two-step N removal pathway where all NH3 is first oxidized 

by AOB to NO2 under aerobic conditions (nitritation), then NO2 is denitrified by heterotrophic 

bacteria to N2 under anoxic conditions (denitritation); the NO2 must be converted to N2 due to the 

instability of NO2. 

The fundamentals of partial nitritation/deammonification refers to the two-step N re-

moval pathway where only about half of the NH3 is oxidized by AOB to NO2 in a first step (par-

tial nitritation), then the autotrophic bacteria, ANAMMOX, uses the NO2 generated from the first 

step and oxidizes the remaining NH3 under anaerobic conditions to N2 (deammonification). 

The key process considerations to facilitate these two SCBNR methodologies are ex-

plained in Figure 1, and can be summarized as follows: 

1. Growth and retention of a robust AOB population for both methodologies. 

2. Suppression of the NOB population for both methodologies. 

3. Growth and retention of a robust ANAMMOX population for the deammonifi-

cation process. 

4. Suppression or management of the OHO population.  OHO growth should be 

suppressed if the second step targets deammonification, but should be 

maintained and managed if denitritation is the second step. 

It should be emphasized that the first step of both methodologies is nitritation, although 

less oxygen is needed for partial nitritation/deammonification.  It is the second step conversion 

of NO2 to N2 where the methodologies diverge.  Controlling the growth of OHO depending on 

whether there is available C for OHO in the system could shift the process from nitritation/deni-

tritation to partial nitritation/deammonification; the latter could achieve more energy savings, but 

relies on the availability and activity of ANAMMOX and carbon.  In reality, these two N re-

moval processes often occur simultaneously in any mainstream system.  The challenge for both 

processes is preventing the NOB from converting the NO2 to NO3.  Mitigating the growth and  



 

6 

FIGURE 1:  FUNDAMENTALS OF THREE BIOLOGICAL NITROGEN REMOVAL 

APPROACHES (FIGURES COURTESY OF STINSON WATER ENVIRONMENT 

RESEARCH FOUNDATION PROJECT INFR6R11) 

 

1 mol Ammonia

(NH3/ NH4 
+)

1 mol Nitrate
(NO3

- )

75% O2

½ mol Nitrogen Gas
(N2 )

25% O2

40% Carbon

60% Carbon

Heterotrophic
Anoxic Environment

1 mol Nitrite
(NO2

- )
1 mol Nitrite

(NO2
- )

Autotrophic

Aerobic Environment

b. Fundamentals of Nitritation – Denitritation 

• 25% reduction in Oxygen

• 40 % reduction in Carbon demand

Oxygen demand 3.42 g / g NH+
4-N Carbon demand  2.86 g COD / g NO-

3-N

c. Fundamentals of  Partial Nitritation/Deammonification

1 mol Ammonia

(NH3/ NH4 
+)

1 mol Nitrate
(NO3

- )

25% O2

40% Carbon

NH4
+ + 1.32 NO2

- + 0.066 HCO3
- + 0.13 H+

0.26 NO3
- + 1.02N2 + 0.066 CH2O0.5N0.15 + 2.03 H2O

0.44 mol N2+ 0.11 NO3
-

0.57 mol NO2
-

Partial 
Nitrification 

35% O2

Autotrophic

Aerobic Environment
ANAMMOX 

Anaerobic Ammonium Oxidation 
Autotrophic Nitrite Reduction

(New Planctomycete, Mulder 1995, & 
Strous et. al. 1999)

• > 65% reduction in Oxygen

• Eliminate demand for supplemental carbon 

Oxygen demand 1.9 g / g NH+
4-N



 

7 

activity of the NOB has indeed become the greatest challenge in reliably accomplishing either of 

these processes. 

While deammonification for N removal pathway has been successfully implemented in 

sidestream systems, it is challenging in mainstream systems for the following reasons: 

1. Lower N concentrations in mainstream wastewater.  Influent N concentrations 

are in the range of 20 to 75 mg/L (Metcalf & Eddy 2003) vs. sidestream con-

centrations which are often on the order of 800 to 3,000 mg/L (Stinson et al., 

2013).  Furthermore, the required effluent NH3-N concentrations are generally 

lower in mainstream than sidestream.  The challenge here is therefore twofold:  

(1) lack of inhibition pressure on the NOBs due to the presence of free NH3, 

which contributes significantly to the success of the sidestream system, and 

(2) reduced relative competitiveness of the AOBs to outcompete the NOBs at 

the low effluent NH3-N concentrations.  As the concentration of NH4-N drops 

below 2 mg/L, the growth rate of the AOB declines relative to that of the NOB 

for similar NH4-N and NO2-N concentrations as indicated in Figure 2 (Stinson 

et al., 2013).  It may be very difficult to get to very low effluent NH4-N con-

centrations in a typical system due to this limitation without a subsequent 

polishing step.  Higher dissolved oxygen (DO) concentration can help 

compensate for the low AOB growth rate but may also serve to enhance the 

growth of the NOB and thus can be counterproductive. 

2. Lower operating temperatures.  Many wastewater treatment plants (WWTPs) 

operate at wastewater temperatures in the range of 10° to 15°C in winter com-

pared to sidestream systems that operate at relatively high temperatures in the 